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1849 1850 0.003 / 2 1849.998 4435 -13 Pass
1850 1860 0.003 / ! / ! / /
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1840 1849 1 CHP 1 1848.200 -27.80 -13 Pass
1849 1850 0.1 / 2 1850.000 -29.79 -13 Pass
1850 1860 0.1 / ! / ! / /
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1905 1915 0.003 / ! / ! / /
1915 1916 0.003 / 1 1915.001  -50.43 -13 Pass
1916 1925 1 CHP 2 1916.001  -37.00 -13 Pass
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1905 1915 0.1 / ! / ! / /
1915 1916 0.1 / 1 1915.060 -33.54 -13 Pass
1916 1925 1 CHP 2 1916.020 -29.70 -13 Pass
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1835 1849 1 CHP 1 1848.498  -36.33 -13 Pass
1849 1850 0.003 / 2 1849997 45.98 -13 Pass
1850 1865 0.003 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band25_15MHz_QPSK_LCH_1857.5MHz_RB_1 0 NTNV

Ant: Ant1
Start: 10 GHz
Stop: 19.15 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
-20 SweepPoint: 18301
SweepTime: 23.18 ms
Sweep: Single
_30 -
¥a1k§§34 000 MH:;
. z
— —40 1 -58.15 dBm
E
[an)]
o
— =50 1
4 1
)
— 60 4
_70 -
_80 -
_90 -
— Trace
— Limit
-100 T T T T T T T T T
10000.0 19150.0
Frequency (MHz)
Band25 15MHz QPSK_LCH 1857.5MHz RB 75 0 NTNV
e Ant Ant1
Start: 1835 MHz
Stop: 1865 MHz
10 RBW: 150 kHz
VBW: 470 kHz
Detector: RMS
0 TraceType: Average
AverageCount: 3
SweepPoint: 1001
SweepTime: 1.67 ms
-10 4 Sweep: Single
’é‘ -20
om
o
~ -30 1
(]
>
9 40 -
_50 -
_60 4
=70 4 —— Final Data
—— Trace
— Limit
-80 T T T T T T T T T
1835.0 1865.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method B0 MHz)  (@Bm)  (@Bm)  nesut
1835 1849 1 CHP 1 1847.780 -29.71 -13 Pass
1849 1850 0.15 / 2 1850.000 -32.48 -13 Pass
1850 1865 0.15 / ! / ! / /
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1900 1915 0.003 / ! / / /
1915 1916 0.003 / 1 1915.002  49.56 -13 Pass
1916 1930 1 CHP 2 1916.001 -38.06 -13 Pass
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1900 1915 0.15 / ! / / / /
1915 1916 0.15 / 1 1915.030 -38.16 -13 Pass
1916 1930 1 CHP 2 1916.020 -35.57 -13 Pass
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1835 1849 1 CHP 1 1848.498 -33.63 -13 Pass
1849 1850 0.003 / 2 1849.994  43.17 -13 Pass
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1835 1849 1 CHP 1 1847.300 -28.42 -13 Pass
1849 1850 0.15 / 2 1849.970  -34.25 -13 Pass
1850 1865 0.15 / ! / ! / /
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1900 1915 0.003 / ! / / / /
1915 1916 0.003 / 1 1915.006 48.49 -13 Pass
1916 1930 1 CHP 2 1916.001 -37.64 -13 Pass
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1900 1915 0.15 / ! / / / /
1915 1916 0.15 / 1 1915.000 40.04 -13 Pass
1916 1930 1 CHP 2 1916.020 -34.83 -13 Pass
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1830 1849 1 CHP 1 1847.440  -30.91 -13 Pass
1849 1850 0.2 / 2 1850.000 -33.66 -13 Pass
1850 1870 0.2 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band25 20MHz_QPSK_HCH_1905MHz_RB_1_99 NTNV
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Start Stop RBW Freq Level Limit Result
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
1895 1915 0.003 / / /
1916 1916 0.003 1915.003  -54.03 -13 Pass
1916 1935 1 1916.001 -38.28 -13 Pass
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1916 1935 1 1916.040 -36.48 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

Band25 20MHz_16QAM_LCH_1860MHz_RB_1 0_NTNV
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1850 1870 0.003 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band25_20MHz_16QAM LCH_1860MHz_RB_1 0 NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method B0 MHz)  (@Bm)  (@Bm)  Resut
1830 1849 1 CHP 1 1848.400 -29.38 -13 Pass
1849 1850 0.2 / 2 1850.000 -33.56 -13 Pass
1850 1870 0.2 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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